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CLASS |l PERMISSIVE CHANGE

FCC 47 CFR PART 15 SUBPART E
INDUSTRY CANADA RSS-247

Test Standard FCC Part 15.407
IC RSS-247 issue 3 and IC RSS-GEN issue 5
Product name Flat Panel Sensor
Brand Name FUJIFILM
Model DR-ID 1284SE, DR-ID 1281SE, DR-ID 1282SE,
DR-ID 1283SE, DR-ID 1285SE
Test Result Pass
Statements of Determination of compliance is based on the results of
Conformity the compliance measurement, not taking into account

measurement instrumentation uncertainty.

The test Result was tested by Compliance Certification Services Inc. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were
given in ANSI C63.10: 2013 and compliance standards.

The test results of this report relate only to the tested sample (EUT) identified in this
report.

The test Report of full or partial shall not copy. Without written approval of Compliance
Certification Services Inc.(Wugu Laboratory)

Approved by:

Shawn Wu
Supervisor

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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1. GENERAL INFORMATION
1.1EUT INFORMATION

Applicant

FCC: Fuji Film Corporation

7-3, AKASAKA 9-CHOME, MINATO-KU, Tokyo, 107-0052
Japan

IC: FUJIFILM Corporation

9-7-3 Akasaka Minato-ku Tokyo 107-0052 Japan

Manufacturer

FCC: Fuiji Film Corporation

7-3, AKASAKA 9-CHOME, MINATO-KU, Tokyo, 107-0052
Japan

IC: FUJIFILM Corporation

9-7-3 Akasaka Minato-ku Tokyo 107-0052 Japan

Equipment

Flat Panel Sensor

Model

DR-ID 1284SE, DR-ID 1281SE, DR-ID 1282SE, DR-ID 1283SE,
DR-ID 1285SE

Model Discrepancy

Please see remark as below.

Brand Name

FUJIFILM

Received Date

January 16, 2024

(Original)
Received Date
(Update) May 22, 2024
Date of Test January 23 ~ March 12, 2024
(Original)
Date of Test
(Update) May 27 ~ 31, 2024
1. EUT power from power box / power supply unit: 22-25VDC.
Power Supply 2. EUT power from battery: 11.4VDC.
PMN FLAT PANEL SENSOR
Serial number SE-V3-01
HW Version v2
SW Version v120.253

Class Il Permissive
Change

Added evaluation of WIFI 5G Band2 and Band3.

This document cannot be reproduced except in full, without prior written approval of the Company. i RAEARN T HESF T > A o ZR{(rER -
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1. For more details, please refer to the User's manual of the EUT.
2. Disclaimer: Antenna information is provided by the applicant, test results of this report are applicable to
the sample EUT received.
3. Disclaimer: Variant information between/among model numbers is provided by the applicant, test results
of this report are applicable to the sample EUT received of main test model name.
4. Model Discrepancy:

Page:
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Model Main Series Model
DR-ID 1284SE DR-ID 1282SE DR-ID 1283SE DR-ID 1281SE DR-ID 1285SE
Power 45 W 45 W A0W oW ow

Consumption

PCB Layout /

has 12 gate ICs

has 12 gate ICs

has 12 gate ICs

has 12 gate ICs

has 7 gate ICs

Circuit
Diagram / has 12 ROICs has 12 ROICs has 10 ROICs has 10 ROICs has 8 ROICs
Components
Size
1 *
L(\é\:]'g:: ((Tnnl;]))* 460*460%15 / 460*460*15 / 460*383*15 / 460*383*15 / 333*282*15/
X 17°X17 17°X17 14°X17 14'X17 10'X12’
Height (mm))
/ Appearance
Scintillator Csl GOS Csl GOS Csl
PC143.54.0515A
Antenna PC143.54.0515A | PC143.54.0515A | PC143.54.0515A | PC143.54.0515A &
PC143.54.0360A

5. Due to testing under DR-ID 1284SE that is the worst conditions, the results of this test are valid for
DR-ID 1281SE, DR-ID 1282SE, DR-ID 1283SE, DR-ID 1285SE.
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Frequency Range

UNII-1

IEEE 802.11a

5180 ~ 5240 MHz

IEEE 802.11n HT 20

5180 ~ 5240 MHz

IEEE 802.11n HT 40

5190 ~ 5230 MHz

IEEE 802.11ac VHT 20

5180 ~ 5240 MHz

IEEE 802.11ac VHT 40

5190 ~ 5230 MHz

IEEE 802.11ac VHT 80

5210 MHz

IEEE 802.11ax HE 20

5180 ~ 5240 MHz

IEEE 802.11ax HE 40

5190 ~ 5230 MHz

IEEE 802.11ax HE 80 5210 MHz
UNII-2a
IEEE 802.11a 5260 ~ 5320 MHz

IEEE 802.11n HT20

5260 ~ 5320 MHz

IEEE 802.11n HT40

5270 ~ 5310 MHz

IEEE 802.11ac VHT20

5260 ~ 5320 MHz

IEEE 802.11ac VHT40

5270 ~ 5310 MHz

IEEE 802.11ac VHT80

5290 MHz

IEEE 802.11ax HE 20

5260 ~ 5320 MHz

IEEE 802.11ax HE 40

5270 ~ 5310 MHz

IEEE 802.11ax HE 80 5290 MHz
UNII-2¢
IEEE 802.11a 5500 ~ 5720 MHz

IEEE 802.11n HT20

5500 ~ 5720 MHz

IEEE 802.11n HT40

5510 ~ 5710 MHz

IEEE 802.11ac VHT20

5500 ~ 5720 MHz

IEEE 802.11ac VHT40

5510 ~ 5710 MHz

IEEE 802.11ac VHT80

5530 ~ 5690 MHz

IEEE 802.11ax HE 20

5500 ~ 5720 MHz

IEEE 802.11ax HE 40

5510 ~ 5710 MHz

IEEE 802.11ax HE 80

5530 ~ 5690 MHz

UNII-3

IEEE 802.11a

5745 ~ 5825 MHz

IEEE 802.11n HT 20

5745 ~ 5825 MHz

IEEE 802.11n HT 40

5755 ~ 5795 MHz

IEEE 802.11ac VHT 20

5745 ~ 5825 MHz

IEEE 802.11ac VHT 40

5755 ~ 5795 MHz

IEEE 802.11ac VHT 80

5775 MHz

IEEE 802.11ax HE 20

5745 ~ 5825 MHz

IEEE 802.11ax HE 40

5755 ~ 5795 MHz

IEEE 802.11ax HE 80

5775 MHz
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Modulation Type

OCONDO R WN =

. IEEE 802.11a mode: OFDM
. IEEE 802.11n HT 20 mode: OFDM
. IEEE 802.11n HT 40 mode: OFDM

IEEE 802.11ac VHT 20 mode: OFDM
IEEE 802.11ac VHT 40 mode: OFDM
IEEE 802.11ac VHT 80 mode: OFDM
IEEE 802.11ax HE 20 mode: OFDMA
IEEE 802.11ax HE 40 mode: OFDMA
IEEE 802.11ax HE 80 mode: OFDMA

Remark:

1. Refer as ANSI C63.10: 2013 clause 5.6.1 Table 4 for test channels
2. For Canada the EUT Frequency Range 5600~5650MHz will be disabled.

Number of frequencies to be tested

Frequency range in Number of Location in frequency
which device operates frequencies range of operation
[] 1 MHz or less 1 Middle
] 1 MHz to 10 MHz 2 1 near top and 1 near bottom
X More than 10 MHz 3 1 near top, 1 near middle, and 1 near bottom

This document cannot be reproduced except in full, without prior written approval of the Company. A FR4EAN T E AT > R a] S 1Es -
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1.3ANTENNA INFORMATION

Antenna Specification |[ ] PIFA [X] PCB [ ] Dipole [_] Coils

Manufacturer: TAOGLAS
(1) PC143.54.0515A
Antenna Gain Gain: -1.62 dBi

(2) PC143.54.0360A
Gain: 0.64 dBi

Antenna connector IPEX MHF4L(M)

Notes:
1. Antenna must use a unique type of connector to attach to the EUT. So the EUT complies with the

requirements of §15.203 and RSS-GEN 6.8.
2. Power Directional Gain = 10*log { [ 10*(Ant1/20) + 10*(Ant2/20) + ... + 10*(Ant N /20)]*2 / N ANT} dBi

This document cannot be reproduced except in full, without prior written approval of the Company. A FR4EAN T E AT > R a] S 1Es -
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1.AMEASUREMENT UNCERTAINTY

PARAMETER UNCERTAINTY

AC Powerline Conducted Emission +2.213dB
Channel Bandwidth 227 %

RF output power (Spectrum) +2.440 dB
Power Spectral density +2.739 dB
Radiated Emission_9kHz-30MHz +3.761 dB
Radiated Emission_30MHz-200MHz +3.473 dB
Radiated Emission_200MHz-1GHz + 3.946 dB
Radiated Emission_1GHz-6GHz +4.797 dB
Radiated Emission_6GHz-18GHz +4.803 dB
Radiated Emission_18GHz-26GHz + 3.459 dB
Radiated Emission_26GHz-40GHz +3.297 dB

Remark:

1.This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2

2. ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report.

1.5FACILITIES AND TEST LOCATION

All measurement facilities used to collect the measurement data are located at

X] No.11, Wugong 6th Rd., Wugu Dist., New Taipei City, Taiwan.
CAB identifier: TW1309

Test site = _TeSt Engineer Remark
Original Update
AC Conduction Room Tony Chao Czerny Lin -
Radiation Ray Li, Tony Chao -
RF Conducted Marco Chan -

Remark: The lab has been recognized as the FCC accredited lab. under the KDB 974614 D01 and is
listed in the FCC pubic Access Link (PAL) database, FCC Registration No. :444940, the FCC Designation
No.:.TW1309

This document cannot be reproduced except in full, without prior written approval of the Company. A FR4EAN T E AT > R a] S 1Es -



Report No.:

TMWK2405001684KR

1.6 INSTRUMENT CALIBRATION

Oriiinal:

Page:

Rev.: 00

Name of Manufacturer Model Serial Number |[Calibration Date| Calibration Due
Equipment
Power Sensor Anritsu MA2411B 1911386 2023-07-25 2024-07-24
Power Sensor Anritsu MA2411B 1911387 2023-07-25 2024-07-24
Power Meter Anritsu ML2496A 2136002 2023-11-16 2024-11-15
EXA Signal Keysight N9010B MY55460167 | 2024-01-03 | 2025-01-02
Analyzer
Attenuator Marvelous MVE2213-10 08 2023-11-07 2024-11-06
Microwave Ine
Software Radio Test Software Ver. 21

Name of

. Manufacturer Model Serial Number |Calibration Date| Calibration Due
Equipment
Ther,\';‘gt';ygm WISEWIND 1206 D07 2023-12-08 2024-12-07
Signal Analyzer KEYSIGHT NO010A MY54200716 2023-10-13 2024-10-12
Bi-Log Antenna | Sunol Sciences JB3 A030105 2023-08-08 2024-08-07
Preamplifier EMEC EM330 060609 2023-02-22 2024-02-21
Cable Huber+Suhner 104PEA 20993;2;800” 2023-02-22 2024-02-21
Horn Antenna ETC MCTD 1209 DRH13M02003 2023-12-28 2024-12-27
Preamplifier HP 8449B 3008A00965 2023-12-22 2024-12-21
Cable EMCI EMC101G 221213+221011 2023-10-17 2024-10-16
+221012
High Pass Filters | Titan Microwave T04H$82818000 22011402-4 2023-06-17 2024-06-16
Horn Antenna |SCHWARZBECK BBHA9170 1047 2023-12-13 2024-12-12
Pre-Amplifier EMCI EMC184045SE 980860 2023-12-12 2024-12-11
Turn Table CCSs CC-T-1F N/A N.C.R N.C.R
Controller CCS CC-C-1F N/A N.C.R N.C.R
Antenna Tower CCS CC-A-1F N/A N.C.R N.C.R
Site Validation CCSs 966A N/A 2023-07-10 2024-07-09

Software

e3 V9-210616¢

Remark:

1. Each piece of equipment is scheduled for calibration once a year.
2. N.C.R. = No Calibration Required.
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Name of Manufacturer Model Serial Number |[Calibration Date| Calibration Due
Equipment
EMI Test R&S ESCl 100064 2023-06-07 | 2024-06-06
Receiver
LISN TESEQ LN2-16N 22012 2023-03-08 2024-03-07
Cable EMCI CFD300-NL CERF 2023-06-27 2024-06-26
Software e3 V6-110812
Remark:

1. Each piece of equipment is scheduled for calibration once a year.
2. N.C.R. = No Calibration Required.
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Update:
Na.me of Manufacturer Model Serial Number Calibration Calibration
Equipment Date Due
Power Sensor Anritsu MA2411B 1911387 2023-07-25 2024-07-24
Power Meter Anritsu ML2496A 2136002 2023-11-16 2024-11-15
Cable Woken WC12 CC003 2023-06-27 2024-06-26
Signal Analyzer| KEYSIGHT N9030B MY 62291089 2023-10-13 2024-10-12
Software Radio Test Software Ver. 21

Na.me of Manufacturer Model Serial Number Calibration Calibration
Equipment Date Due
Signal Analyzer| KEYSIGHT N9010A MY52220817 | 2024-03-15 2025-03-14
Ther,\r:gt';ygro WISEWIND 1206 D07 2023-12-08 2024-12-07
Active Loop | SCHWARZBEC| /o5 151560 | 1513-60-028 | 20231213 | 2024-12-12
Antenna K
Bi-Log Antenna [Sunol Sciences JB3 A030105 2023-08-08 2024-08-07
Preamplifier EMEC EM330 060609 2024-02-21 2025-02-20
Cable Huber+Suhner | 104pEA | 20999%21000+ | o) 1 0021 | 2025-02-20
182330
Horn Antenna ETC MCTD 1209 |DRH13M02003 | 2023-12-28 2024-12-27
Preamplifier HP 84498 3008A00965 | 2023-12-22 2024-12-21
Cable EMCI EMcloig  |22t213+2210LL o a 1017 2024-10-16
+221012
Attenuator Mini-Circuits Bw-sows | BWSOWS09-1 5404 00,07 2025-02-06
966A-01
High Pass MICRO
Eiitors TRONICS HPM13195 003 2024-01-23 2025-01-22
Horn Antenna SCHW?(RZBEC BBHA9170 1047 2023-12-13 2024-12-12
Pre-Amplifier EMCI EMC184045SE 980860 2023-12-12 2024-12-11
Turn Table ccs CC-T-1F N/A N.C.R N.C.R
Controller ccs CC-C-1F N/A N.C.R N.C.R
Antenna Tower CCSs CC-A-1F N/A N.C.R N.C.R
Site Validation ccs 966A N/A 2023-07-10 2024-07-09

Software

e3 V9-210616¢

Remark:

1. Each piece of equipment is scheduled for calibration once a year.
2. N.C.R. = No Calibration Required.
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Name of Manufacturer Model Serial Number Calibration Calibration
Equipment Date Due
EMI Test R&S ESCI 100064 2023-06-07 2024-06-06
Receiver
LISN TESEQ LN2-16N 22012 2024-02-29 2025-02-27
Cable EMCI CFD300-NL CERF 2023-06-27 2024-06-26
Software e3V6-110812
Remark:

1. Each piece of equipment is scheduled for calibration once a year.
2. N.C.R. = No Calibration Required.
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1.7 SUPPORT AND EUT ACCESSORIES EQUIPMENT

EUT Accessories Equipment
No.| Equipment Brand Model Series No. FCCID IC
N/A
Support Equipment_Conducted

No. Equipment Brand Model Series No. FCC ID IC

1 NB(B) Lenovo T470 N/A N/A N/A
Support Equipment_DFS

No. Equipment Brand Model Series No. FCC ID IC

1 NB Lenovo TPO0075A N/A N/A N/A
NB Lenovo TPO0096A N/A N/A N/A
AP ASUS RT-AX88U N/A N/A N/A
Support Equipment_RSE ~ Conduction

No. Equipment Brand Model Series No. FCC ID IC
1 NB(D) Lenovo ThinkPad X260 N/A N/A N/A
2 Adapter BILLION |BA018-050200HXX N/A N/A N/A
3 | AC Power Cable Foxconn 2.5m N/A N/A N/A
A | Power Supply Unit Fujifilm DR-ID 1280 PB PB-V3-08 N/A N/A
B Power Cable Fujifilm 10m N/A N/A N/A
C RJ45 cable [-Wiz 20m N/A N/A N/A

This document cannot be reproduced except in full, without prior written approval of the Company. A FR4EAN T E AT > R a] S 1Es -
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1.8TEST SET UP DIAGRAM
RSE:
EUT
1 C A
2 3
AC 110V AC'110V

1.9TEST PROGRAM

This EUT uses " Fuijifilm Service Tool v.1.1.0" software and setup command to set the
frequency, modulation, and power to allow the sample to continuously transmit.

1.10 TEST METHODOLOGY AND APPLIED STANDARDS

The test methodology, setups and results comply with all requirements in accordance
with ANSI C63.10:2013, FCC Part 2, FCC Part 15.407, KDB 789033 D02, KDB 905462

D02, RSS-247 Issue 3 and RSS-GEN Issue 5.

This document cannot be reproduced except in full, without prior written approval of the Company. A FR4EAN T E AT > R a] S 1Es -
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2. TEST SUMMERY

IC FCC
Standard Sec. StaSr;c(i:ard Chapter Test Item Result
RSS-GEN 6.8 15.203 1.3 Antenna Requirement Pass
RSS-GEN 8.8 15.207(a) 4.1 AC Conducted Emission Pass
- 15.407(a) 4.2 26dB Bandwidth Pass
RSS-247(6.2.4.1) 15.407(e) 4.2 6dB Bandwidth Pass
RSS-GEN 6.7 2.1049 4.2 Occupied Bandwidth (99%) Pass
RSS-247(6.2.1.1) 15.407(a) 4.3 Output Power Measurement Pass
RSS-247(6.2.2.1) 15.407(a) 4.4 Power Spectral Density Pass
15.247(d)
RSS'SG'%\‘ 8.9, 15.205, 45 Radiation Band Edge Pass
] 15.209
15.247(d)
RSS-GEN 8.9, 15.205, 4.5 Radiation Spurious Emission Pass
8.10
15.209
RSS-247(6.3) 15.407(h) 5 Dynamic Frequency Selection Pass

This document cannot be reproduced except in full, without prior written approval of the Company. A FR4EAN T E AT > R a] S 1Es -
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3. DESCRIPTION OF TEST MODES
3.1 THE WORST MODE OF OPERATING CONDITION

1. IEEE 802.11a mode: 6Mbps
2. IEEE 802.11n HT 20 mode: MCSO
3. |IEEE 802.11n HT 40 mode: MCSO
4. IEEE 802.11ac VHT 20 mode: MCSO
Operation mode 5. IEEE 802.11ac VHT 40 mode: MCSO0
6. IEEE 802.11ac VHT 80 mode: MCSO
7. |IEEE 802.11ax HE 20 mode: MCS0
8. IEEE 802.11ax HE 40 mode: MCS0
9. IEEE 802.11ax HE 80 mode: MCSO
Mode Frequt(elcch)/z)Range
IEEE 802.11a 5180, 5220, 5240
IEEE 802.11n HT 20 5180, 5220, 5240
IEEE 802.11n HT 40 5190, 5230
IEEE 802.11ac VHT 20 5180, 5220, 5240
U-NII-1 IEEE 802.11ac VHT 40 5190, 5230
IEEE 802.11ac VHT 80 5210
IEEE 802.11ax HE 20 5180, 5220, 5240
IEEE 802.11ax HE 40 5190, 5230
IEEE 802.11ax HE 80 5210
IEEE 802.11a 5260, 5300, 5320
IEEE 802.11n HT 20 5260, 5300, 5320
IEEE 802.11n HT 40 5270, 5310
IEEE 802.11ac VHT 20 5260, 5300, 5320
U-NII-2a IEEE 802.11ac VHT 40 5270, 5310
IEEE 802.11ac VHT 80 5290
Operating Frequency IEEE 802.11ax HE 20 5260, 5300, 5320
Range & IEEE 802.11ax HE 40 5270, 5310
Number of Channels IEEE 802.11ax HE 80 5290
IEEE 802.11a 5500, 5580, 5700, 5720
IEEE 802.11n HT 20 5500, 5580, 5700, 5720
IEEE 802.11n HT 40 5510, 5550, 5670, 5710
IEEE 802.11ac VHT 20 5500, 5580, 5700, 5720
U-NII-2¢ IEEE 802.11ac VHT 40 5510, 5550, 5670, 5710
IEEE 802.11ac VHT 80 5530, 5610, 5690
IEEE 802.11ax HE 20 5500, 5580, 5700, 5720
IEEE 802.11ax HE 40 5510, 5550, 5670, 5710
IEEE 802.11ax HE 80 5530, 5610, 5690
IEEE 802.11a 5745, 5785, 5825
IEEE 802.11n HT 20 5745, 5785, 5825
IEEE 802.11n HT 40 5755, 5795
IEEE 802.11ac VHT 20 5745, 5785, 5825
U-NII-3 IEEE 802.11ac VHT 40 5755, 5795
IEEE 802.11ac VHT 80 5775
IEEE 802.11ax HE 20 5745, 5785, 5825
IEEE 802.11ax HE 40 5755, 5795
IEEE 802.11ax HE 80 5775
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Remark:
1. EUT pre-scanned data rate of output power for each mode, the worst data rate were recorded in this
report.

2.The mode IEEE 802.11n HT20 and HT40 are only different in control messages with IEEE 802.11ac
VHT20 and VHT40, and have same power setting. Therefore, the highest power(IEEE 802.11ac VHT20
and VHT40) were test conducted and radiated measurement and recorded in this report.
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3.2THE WORST MODE OF MEASUREMENT
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AC Power Line Conducted Emission

Test Condition AC Power line conducted emission for line and neutral
Power supply Mode|Mode 1: EUT Power by Power Box (1284SE+10M+1280PB)
Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Radiated Emission Measurement Above 1G

Test Condition

Radiated Emission Above 1G

Power supply Mode |Mode 1: EUT Power by Power Box (1284SE+10M+1280PB)

Worst Mode

X] Mode1 [ ] Mode 2 [ | Mode 3 [ | Mode 4

Worst Position

[ ] Placed in fixed position.

X Placed in fixed position at X-Plane (E2-Plane)
[ ] Placed in fixed position at Y-Plane (E1-Plane)
[ ] Placed in fixed position at Z-Plane (H-Plane)

Radiated Emission Measurement Below 1G

Test Condition

Radiated Emission Below 1G

Power supply Mode

Mode 1: EUT Power by Power Box (1284SE+10M+1280PB)
Mode 2: EUT Power by Power Box (1284SE+20M+1280PB)
Mode 3: EUT Power by Power Supply(1284SE+10M+1280MP)
Mode 4: EUT Power by Power Supply(1284SE +20M+1280MP)
Mode 5: EUT Power by Power Box (1285SE+10M+1280PB)
Mode 6: EUT Power by Power Box (1283SE+10M+1280PB)

Worst Mode

X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Remark:

1. The worst mode was record in this test report.

2. AC power line conducted emission and for below 1G radiation emission were
performed the EUT transmit at the highest output power channel as worse case.

3. EUT pre-scanned in three axis ,X,Y, Z and two polarity, for radiated measurement.
The worst case(X-Plane) were recorded in this report
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Original:
Temperature: 16.6 ~ 23.8°C Test date: January 23 ~ March 12, 2024
Humidity: 49 ~ 66% RH Tested by: Marco Chan
Duty Factor (dB) VBW
Duty Cycle (%) |_.,, T :
Mode =Ton / (Ton+Toff) =10*log ( 1/Duty Cycle (kHz) setting
) (kH2)
802.11a 99.42 0.03 0.74 0.01
802.11n_20 99.53 0.02 0.78 0.01
802.11ac_20 99.53 0.02 0.78 0.01
802.11n_40 98.76 0.05 1.57 0.01
802.11ac_40 98.76 0.05 1.57 0.01
802.11ac_80 97.53 0.11 3.16 4.00
Duty Factor (dB) VBW
. Duty Cycle (%) |_,, T :
Mode RU Config =Ton / (Ton+Toff) =10*log ( 1/Duty Cycle (kHz) setting
) (kH2)
Full 99.40 0.03 1.01 0.01
26 RU 99.93 0.00 0.00 0.01
802.11ax 20
52 RU 99.87 0.01 0.22 0.01
106 RU 99.73 0.01 0.45 0.01
Full 98.86 0.05 1.92 0.01
802.11ax_40
242 RU 99.40 0.03 1.01 0.01
Full 97.22 0.12 3.57 4.00
802.11ax_80
484 RU 98.50 0.07 1.91 0.01

This document cannot be reproduced except in full, without prior written approval of the Company. A FR4EAN T E AT > R a] S 1Es -




Page: 21 /421
Report No.: TMWK2405001684KR

Rev.: 00

802.11a_20MHz_Chain0_5180MHz
S

KEYSIGHT lnput Ri
RL -

802.11ac_80MHz_Chain0 5210MHz
Trex

vy Tyge Volage KEYSIGHT it ¢

Aug Type Voltaga
0 e Trig:Fres Run Trig: Fres Run
g Ao R

1 Spectrum Ref Lv| Offset 11.53 d8
Scale/Div 10 dB Ref Level 20,00 dBm - Swept Span
Yans

Ref Lvl Offset 11.53 B
Zero Span
(VR VIRTOTNS. £ LR SRPPTRYIIFRMN VISIPPIN HVERR TRV DI

| Scale/Div 10 d8 Ref Level 20.00 dBm

i i e T

Center 5.180000000 GHz iideo BW 8.0 NHz
Res BW B MKz Sweep 20.0 ms (10001 pts)
4 Mark L]
Mode Trate Scale

Function  Function Width  Function Vahuse

|Swept SA.
KEYSIGHT lput i
RL

Algre Auto toq Rt It S

#alten 30 4B
l

Avg Type: Voltaga
wamp: Of

Tig: Fre8 Run
pecinum
ScaleiDiv 10 48

(3

P

Ref Lvl Offset 11.53 d8

Ref Lvl Offset 11.53 dB
Ref Level 20,00 dBm

| Scale/Div 10 d8 Ref Level 20.00 dBm

Center 5.180000000 GHz
Res BW B MKz

5 Mark

Center 5.180000000 GHz #Video BW 8.0 MHz
Res BW B MHz

Sweep 20.0 ms (10001 pts)
er Table i}

Mode Trace Scale Function  Function Width  Function Vahuse

Avg Type: Vollage #Atten 3048 Avg Type: Voltaga
e Run Prearp, Of Tig: Fre8 Run

Ref Lvl Offset 11.53 d8

Scale/Div 10 dB Ref Level 20,00 dBm

"

Ref Lvl Offset 11.53 dB
Ref Level 20.00 dBm

[ —TMMM

#Video BW 8.0 MHz

Scake/Div 10 08
S A S R 2 A o e s

Center 5.190000000 GHz Canter 5175078125 GHz Span 0 Hz|
Res BW B MKz Res BW B MHz Sweep 20.0 ms (10001 pts)|
"

Mode Trace Scale Function  Function Width  Function

This document cannot be reproduced except in full, without prior written approval of the Company. i RSN T HES T > A o ZR{rER -



Report No.: TMWK2405001684KR

802.11ax_20MHz_Chain0_5180MHz_RU26 0

|Spectrum
[Swept SA

KEYSIGHT lnput Ri
RL -

|Spectrum
Swept SA

vy Tyge Volage KEYSIGHT it ¢

4 tect Trig- Free Run
g Ao R

1 Spectrum Ref Lv| Offset 11.53 d8
Scale/Div 10 dB Ref Level 20,00 dBm Swept Span

Scale(Div 10 08
Zero Span ]

Conter 5172031250 GHz
Res BW B MKz

5 Mark ¥

[Center 5.180937500 GHz

Mode Trace Scale
8137 dB

Bm
T dE
9 dBm

pecium

Ref Lvl Offset 11.53 d8
Scale/Div 10 dB Ref Level 20,00 dBm

| Scale/Div 10 d8

Conter 5.172500000 GHz
Res BW B MKz

5 Mark

[Center 5.210000000 GHz
Res BW B MHz

er Table "

Mode Trace Scale

Avg Type: Vollage
e Run

Ref Lvl Offset 11.53 d8
Ref Level 20,00 dBm

e “TM‘M,H‘M*«“ il i o i

Scale/Div 10 dB | Scale/Div 10 d8

Center 5.190000000 GHz

Center 5.189765625 GHz
Res BW B MKz

Res BW B MHz

Mode Trace Scale

ECEE

23,2
0:50 PM

Ref Lvl Offset 11.53 dB
Ref Level 20.00 dBm

;Xaf-' B N L e L e e

#Video BW 8.0 MHz

Function

#Atten 3048
Preamp: Of

Ref Lvl Offset 11.53 dB
Ref Level 20.00 dBm

#Video BW 8.0 MHz

Function

#alten 30 4B
Fraamp: Of

Ref Lvl Offset 11.53 dB
Ref Level 20.00 dBm

#Video BW 8.0 MHz

Page: 22 /421
Rev.: 00

802.11ax_40MHz_Chain0_5190MHz_RU242 61

Aug Type Voltaga
Tig: Fre8 Run

Swept Span
Zero Span

Span 0 Hz
Sweep 20.0 ms (10001 pts)

Function Width  Function Vaie

Aug Type Voltaga
Tig: Fre8 Run

R‘“ A A AL A AP A LA A A A LA A o

Span 0 Hz
Sweep 20.0 ms (10001 pts)

Function Width  Function Vaie

Aug Type Voltaga
Tig: Fre8 Run

ms(.-“ nnyﬂ‘h Pl I U!‘Dl‘i“ﬂ I -n‘u sl B
i

Span 0 Hz
Sweep 20.0 ms (10001 pts)

Function  Function Width  Function

This document cannot be reproduced except in full, without prior written approval of the Company. i RSN T HES T > A o ZR{rER -



Page: 23 /421

Report No.: TMWK2405001684KR Rev.. 00
Update:
Temperature: 21.2~21.5C Test date: May 27 ~ 28, 2024
Humidity: 59 ~63% RH Tested by: Marco Chan
VBW
Duty Cycle (%) Duty Factor (dB) .
Mode =Ton/ (TontToff) | =10%log (1/Duty Cycle) | ' KH2) s(‘:(t::)g
802.11a 99.42 0.03 0.74 0.01
802.11n_20 98.80 0.05 1.52 0.01
802.11ac_20 99.38 0.03 0.78 0.01
802.11n_40 97.70 0.10 2.94 3.00
802.11ac_40 98.76 0.05 1.57 0.01
802.11ac_80 97.53 0.11 3.16 4.00
Mode RU Confi Duty Cycle (%) Duty Factor (dB) =10*log ( AT (kHz) s\e/t?r:v
g =Ton / (Ton+Toff) 1/Duty Cycle ) g
(kHz)
Full 99.20 0.03 1.01 0.01
26 RU 99.93 0.00 0.00 0.01
802.11ax_20
52 RU 99.87 0.01 0.22 0.01
106 RU 99.73 0.01 0.45 0.01
Full 98.86 0.05 1.92 0.01
802.11ax_40
242 RU 99.20 0.03 1.01 0.01
Full 97.22 0.12 3.57 4.00
802.11ax_80
484 RU 98.50 0.07 1.91 0.01
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4. TEST RESULT

4.1 AC POWER LINE CONDUCTED EMISSION

4.1.1 Test Limit
According to §15.207(a) and RSS-GEN section 8.8,

Frequency Range Limits(dBuV)
(MHz) Quasi-peak Average
0.15t0 0.50 66 to 56* 56 to 46~
0.50to 5 56 46
5t0 30 60 50

* Decreases with the logarithm of the frequency.
4.1.2 Test Procedure
Test method Refer as ANSI C63.10: 2013 clause 6.2,

1. The EUT was placed on a non-conducted table, which is 0.8m above horizontal
ground plane and 0.4m above vertical ground plane.

EUT connected to the line impedance stabilization network (LISN)

Receiver set RBW of 9kHz and Detector Peak, and note as quasi-peak and
average.

4. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

5. Recorded Line for Neutral and Line.

4.1.3 Test Setup

Vertical reference ground plane
e EMI receiver
—————
—~ HHHB ©

40c
pE— T o
\ ]
I 80cm
o«

=

‘¥

LISN

Horizontal reference ground
plane

4.1.4 Test Result

Pass.
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Note: 1. Actual FS= Spectrum Read Level + Factor
Note: 2. Margin= Actual FS - Limit

Report No.: TMWK2405001684KR Rev.. 00
Test Data
Original:
Project No : TM-2401000273P Test Date : 2024-01-30
Operation Mode : 5G Temp./Humi. :24.4°C /1 57%
Test Chamber : Conduction Engineer : Tony Chao
Probe : LINE Test Voltage : AC 120V/60Hz
Note :
80 Level ({dBuVv)
70
60
sof 1|
40
30
20 - 1
1
10
00.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Detector Spectrum Actual . .
Freq. Mode Read Level Factor FS Limit Margin
MHz  PK/QP/AV dBuV dB dBuV dBuV dB
0.153 QP 51.89 0.15 52.04 65.82 -13.78
0.153  Average 35.07 0.15 35.22 55.82 -20.60
0.608 QP 17.09 0.15 17.24 56.00 -38.76
0.608  Average 15.45 0.15 15.60 46.00 -30.40
1.210 QP 18.62 0.18 18.80 56.00 -37.20
1.210  Average 16.78 0.18 16.96 46.00 -29.04
11.498 QP 29.05 0.39 29.44 60.00 -30.56
11.498  Average 23.77 0.39 2416 50.00 -25.84
21.147 QP 17.69 0.53 18.22 60.00 -41.78
21.147  Average 14.42 0.53 14.95 50.00 -35.05
27.855 QP 14.42 0.63 15.05 60.00 -44 .95
27.855  Average 9.23 0.63 9.86 50.00 -40.14
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Project No : TM-2401000273P Test Date : 2024-01-30
Operation Mode : 5G Temp./Humi. :24.4°C /1 57%
Test Chamber : Conduction Engineer : Tony Chao
Probe : NEUTRAL Test Voltage : AC 120V/60Hz
Note :
20 Level ({dBuv)
70
60
50
40
30 9
P
20 - ?
10
ﬂ12].15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Detector Spectrum Actual . .
Freq. Mode Read Level Factor FS Limit Margin
MHz  PK/QP/AV dBuV dB dBuV dBuV dB
0.156 QP 48.43 0.20 48.63 65.65 -17.02
0.156  Average 32.97 0.20 33.17 55.65 -22.48
0.330 QP 36.03 0.19 36.22 59.44 -23.22
0.330  Average 31.68 0.19 31.87 49.44 -17.57
0.839 QP 22.33 0.21 22.54 56.00 -33.46
0.839  Average 4.16 0.21 4.37 46.00 -41.63
10.676 QP 14.32 0.40 14.72 60.00 -45.28
10.676  Average 9.65 0.40 10.05 50.00 -39.95
11.438 QP 27.14 0.42 27.56 60.00 -32.44
11.438  Average 21.44 0.42 21.86 50.00 -28.14
21.147 QP 16.45 0.53 16.98 60.00 -43.02
21.147  Average 14.03 0.53 14.56 50.00 -35.44

Note: 1. Actual FS= Spectrum Read Level + Factor
Note: 2. Margin= Actual FS - Limit
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Project No : TM-2401000273P Test Date : 2024-01-30
Operation Mode : 5G Temp./Humi. :24.4°C /1 57%
Test Chamber : Conduction Engineer : Tony Chao
Probe : LINE Test Voltage : AC 230V/50Hz
Note :
20 Level ({dBuv)
70
60 ™ I
ol |
40 Vi b
i i
30 X
20 .
10
00.15 0.2 0.5 1 2 5 20 30
Frequency (MHz)
Detector Spectrum Actual . .
Freq. Mode Read Level Factor FS Limit Margin
MHz  PK/QP/AV dBuV dB dBuV dBuV dB
0.165 QP 51.69 0.15 51.84 65.21 -13.37
0.165  Average 35.59 0.15 35.74 55.21 -19.47
0.317 QP 29.69 0.15 29.84 59.80 -29.96
0.317  Average 35.61 0.15 35.76 49.80 -14.04
0.708 QP 31.53 0.16 31.69 56.00 -24.31
0.708  Average 5.18 0.16 5.34 46.00 -40.66
1.810 QP 23.58 0.21 23.79 56.00 -32.21
1.810  Average 16.03 0.21 16.24 46.00 -29.76
11.621 QP 32.88 0.39 33.27 60.00 -26.73
11.621 Average 27.84 0.39 28.23 50.00 -21.77
21.147 QP 18.43 0.53 18.96 60.00 -41.04
21.147  Average 14.57 0.53 15.10 50.00 -34.90

Note: 1. Actual FS= Spectrum Read Level + Factor
Note: 2. Margin= Actual FS - Limit
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Project No : TM-2401000273P Test Date : 2024-01-30
Operation Mode : 5G Temp./Humi. :24.4°C /1 57%
Test Chamber : Conduction Engineer : Tony Chao
Probe : NEUTRAL Test Voltage : AC 230V/50Hz
Note :
20 Level ({dBuv)
70
60
sl
40
30 I
20
10 i
ﬂ12].15 0.2 0.5 1 2 5 20 30
Frequency (MHz)
Detector Spectrum Actual . .
Freq. Mode Read Level Factor FS Limit Margin
MHz  PK/QP/AV dBuV dB dBuV dBuV dB
0.160 QP 51.63 0.20 51.83 65.47 -13.64
0.160  Average 31.40 0.20 31.60 55.47 -23.87
0.708 QP 7.86 0.21 8.07 56.00 -47.93
0.708  Average 1.15 0.21 1.36 46.00 -44.64
1.810 QP 18.16 0.25 18.41 56.00 -37.59
1.810  Average 9.83 0.25 10.08 46.00 -35.92
2.422 QP 13.94 0.28 14.22 56.00 -41.78
2422  Average 11.34 0.28 11.62 46.00 -34.38
11.498 QP 29.83 0.42 30.25 60.00 -29.75
11.498  Average 24.76 0.42 25.18 50.00 -24.82
20.814 QP 28.34 0.53 28.87 60.00 -31.13
20.814 Average 27.49 0.53 28.02 50.00 -21.98

Note: 1. Actual FS= Spectrum Read Level + Factor
Note: 2. Margin= Actual FS - Limit
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Update:
Project No : TM-2405000351P Test Date : 2024-05-31
Operation Mode : Wifi 5G Temp./Humi. :23.4°C /1 54%
Test Chamber : Conduction Engineer : Czerny Lin
Probe : LINE Test Voltage : AC 120V/60Hz
Note :
20 Level ({dBuv)
70
I'-lhlll__ |
40
23 1
30
m
20
10
00.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Detector Spectrum Actual - .
Freq. Mode Read Level Factor FS Limit Margin
MHz  PK/QP/AV dBuVv dB dBuVv dBuVv dB
0.160 QP 55.49 0.15 55.64 65.46 -9.82
0.160 Average 31.90 0.15 32.05 55.46 -23.41
0.172 QP 54.89 0.15 55.04 64.85 -9.81
0.172  Average 31.34 0.15 31.49 54.85 -23.36
0.182 QP 52.14 0.15 52.29 64.40 -12.11
0.182 Average 35.10 0.15 35.25 54.40 -19.15
0.185 QP 51.25 0.15 51.40 64.27 -12.87
0.185  Average 32.35 0.15 32.50 54.27 -21.77
0.200 QP 45.98 0.15 46.13 63.60 -17.47
0.200  Average 20.31 0.15 20.46 53.60 -33.14
15.488 QP 38.19 0.45 38.64 60.00 -21.36
15.488  Average 30.97 0.45 31.42 50.00 -18.58

Note: 1. Actual FS= Spectrum Read Level + Factor
Note: 2. Margin= Actual FS - Limit
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Project No : TM-2405000351P Test Date : 2024-05-31
Operation Mode : Wifi 5G Temp./Humi. :23.4°C /1 54%
Test Chamber : Conduction Engineer : Czerny Lin
Probe : NEUTRAL Test Voltage : AC 120V/60Hz
Note :
80 Level ({dBuV)
70
60 ||||'|_'I‘=I_I |
sof 1] |
40f4
i i 1
30
20
10
00.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Detector Spectrum Actual . .
Freq. Mode Read Level Factor FS Limit Margin
MHz PK/QP/AV dBuVv dB dBuVv dBuVv dB
0.151 QP 56.28 0.20 56.48 65.94 -9.46
0.151 Average 39.33 0.20 39.53 55.94 -16.41
0.159 QP 55.98 0.20 56.18 65.53 -9.35
0.159  Average 37.86 0.20 38.06 55.53 -17.47
0.166 QP 55.63 0.19 55.82 65.18 -9.36
0.166  Average 33.53 0.19 33.72 55.18 -21.46
0.182 QP 52.38 0.20 52.58 64.39 -11.81
0.182  Average 31.29 0.20 31.49 54.39 -22.90
0.190 QP 49.91 0.19 50.10 64.05 -13.95
0.190  Average 32.03 0.19 32.22 54.05 -21.83
15.832 QP 39.49 0.47 39.96 60.00 -20.04
15.832  Average 33.27 0.47 33.74 50.00 -16.26

Note: 1. Actual FS= Spectrum Read Level + Factor

Note: 2. Margin=

Actual FS - Limit
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Project No : TM-2405000351P Test Date : 2024-05-31
Operation Mode : Wifi 5G Temp./Humi. :23.4°C /1 54%
Test Chamber : Conduction Engineer : Czerny Lin
Probe : LINE Test Voltage : AC 230V/50Hz
Note :
80 Level ({dBuV)
70
il |
'l"ll:l
%0 H [ |
40} |4 9
m
30
p
20 1
10
00.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Detector Spectrum Actual . .
Freq. Mode Read Level Factor FS Limit Margin
MHz PK/QP/AV dBuVv dB dBuVv dBuVv dB
0.150 QP 55.12 0.15 55.27 65.98 -10.71
0.150  Average 35.00 0.15 35.15 55.98 -20.83
0.169 QP 55.06 0.15 55.21 64.99 -9.78
0.169  Average 36.62 0.15 36.77 54.99 -18.22
0.174 QP 54.34 0.15 54.49 64.76 -10.27
0.174  Average 37.36 0.15 37.51 54.76 -17.25
0.185 QP 50.76 0.15 50.91 64.24 -13.33
0.185  Average 27.10 0.15 27.25 54.24 -26.99
15.663 QP 37.81 0.46 38.27 60.00 -21.73
15.663  Average 30.57 0.46 31.03 50.00 -18.97
21.506 QP 22.39 0.53 22.92 60.00 -37.08
21.506  Average 14.74 0.53 15.27 50.00 -34.73

Note: 1. Actual FS= Spectrum Read Level + Factor

Note: 2. Margin=

Actual FS - Limit
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Report No.: TMWK2405001684KR Rev.. 00
Project No : TM-2405000351P Test Date : 2024-05-31
Operation Mode : Wifi 5G Temp./Humi. :23.4°C /1 54%
Test Chamber : Conduction Engineer : Czerny Lin
Probe : NEUTRAL Test Voltage : AC 230V/50Hz
Note :
80 Level ({dBuV)
70
60 ¢ |
%0 |
401
30 12
110
20
10
00.15 0.2 0.5 1 5 20 30
Frequency (MHz)
Detector Spectrum Actual . .
Freq. Mode Read Level Factor FS Limit Margin
MHz  PK/QP/AV dBuv dB dBuVv dBuVv dB
0.152 QP 54.50 0.20 54.70 65.89 -11.19
0.152  Average 30.24 0.20 30.44 55.89 -25.45
0.161 QP 55.14 0.20 55.34 65.43 -10.09
0.161 Average 29.45 0.20 29.65 55.43 -25.78
0.169 QP 54.58 0.19 54.77 65.00 -10.23
0.169  Average 37.18 0.19 37.37 55.00 -17.63
0.179 QP 52.22 0.20 52.42 64.52 -12.10
0.179  Average 30.31 0.20 30.51 54.52 -24.01
0.194 QP 47.85 0.19 48.04 63.87 -15.83
0.194  Average 24.03 0.19 24.22 53.87 -29.65
15.094 QP 35.40 0.47 35.87 60.00 -24.13
15.094  Average 27.97 0.47 28.44 50.00 -21.56

Note: 1. Actual FS= Spectrum Read Level + Factor

Note: 2. Margin=

Actual FS - Limit
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4.2 26dB BANDWIDTH, 6dB BANDWIDTH AND OCCUPIED
BANDWIDTH(99%)

4.2.1 TestLimit

26 dB Bandwidth : For reporting purposes only.

6 dB Bandwidth : Least 500kHz.

Occupied Bandwidth(99%) : For reporting purposes only.

4.2.2 Test Procedure

26dB

1. This measurement setting are specified in section D of KDB 789033 D02
General UNII Test Procedures New Rules v02r01.

2. Set RBW: approximately 1% of the emission bandwidth.
3. Set the VBW>RBW.

4. Detoctor = Peak.

5. Trace mode = max hold.

6. Measure the maximum width of the emission that is 26dB down from the peak of
the emission. Compare this with the RBW setting of the analyser. Readjust RBW
and repeat measurement as needed until the RBW/EBW ratio is approximately 1%.

6dB

1. This measurement setting are specified in section D of KDB 789033 D02
General UNII Test Procedures New Rules v02r01.

2. Set RBW = 100 kHz.

3. Set the video bandwidth (VBW) = 3 x RBW.
4. Detoctor = Peak.

5. Trace mode = max hold.

6. Sweep = auto couple.

7. Allow the trace to stabilize.

8. Measure the maximum width of the emission that is constrained by the

frequencies associated with the two outermost amplitude points (upper and lower
frequencies) that are attenuated by 6 dB relative to the maximum level measured in
the fundamental emission.
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1. This measurement setting are specified in section D of KDB 789033 D02

General UNII Test Procedures New Rules v02r01.

2. Set center frequency to the nominal EUT channel center frequency.
3. Set span = 1.5 times to 5.0 times the OBW.

4. Set RBW =1 % to 5% of the OBW.

5. Set VBW = 3 xRBW

4.2.3 Test Setup

EUT

Spectrum
Analyzer
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4.2.4 Test Result

Original:
Temperature: 16.6 ~ 23.8°C Test date: January 23 ~ March 12, 2024
Humidity: 49 ~ 66% RH Tested by: Marco Chan
Occupied Bandwidth(99%)
802.11a_ChO 802.11a_Ch1l
0, 0,
Frequency 9;/\70 10 Log (B) Frequency ?ng/o 10 Log (B)
MH B MH B
(MHz) (MH2) (dB) (MHz) (MH2) (dB)
5180 16.343 12.130 5180 16.347 12.130
5220 16.354 12.140 5220 16.335 12.130
5240 16.339 12.130 5240 16.352 12.140
802.11a_ChO 802.11a_Ch1l
Frequenc 99% 6dB Frequenc 99% 6aB
(l?/le) y BW BW (l?/le) y BW BW
(MHz) (MHz) (MHz) (MHz)
5745 16.349 16.34 5745 16.326 16.28
5785 16.347 16.40 5785 16.330 16.30
5825 16.346 16.37 5825 16.358 16.31
802.11ac_VHT20_ChO 802.11ac_VHT20_Ch1l
0, 0,
Frequency E;:i/\f) 10 Log (B) Frequency 98?/\? 10 Log (B)
MH dB MH dB
(MHz) (MH2) (dB) (MHz) (MHz) (dB)
5180 17.517 12.430 5180 17.520 12.440
5220 17.521 12.440 5220 17.523 12.440
5240 17.520 12.440 5240 17.512 12.430
802.11ac_VHT20 _ChO 802.11ac_VHT20 Chl
Frequenc 99% 6dB Frequenc 99% 6ds
(l?/le) y BW BW (l(\q/le) y BW BW
(MHz) (MHz) (MHz) (MHz)
5745 17.526 17.36 5745 17.508 17.47
5785 17.534 17.37 5785 17.523 17.40
5825 17.517 17.43 5825 17.523 17.43
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802.11ac_VHT40_ChO 802.11ac_VHT40_Ch1l
0, 0,
Frequency gB?/j) 10 Log (B) Frequency Is;sz/\jo 10 Log (B)
(MHz) (MH2) (dB) (MHz) (MHz) (dB)
5190 36.028 15.570 5190 36.014 15.560
5230 36.058 15.570 5230 35.999 15.560
802.11ac_VHT40_ChO0 802.11ac_VHT40_Ch1l
Frequenc 99% 6dB Frequenc 99% 6dB
(l(\q/IHz) y BW BW (l?/le) y BW BW
(MHz) (MHz) (MHz) (MHz)
5755 36.059 36.28 5755 36.077 36.31
5795 36.057 36.23 5795 36.028 36.02
802.11ac_VHT80_ChO0 802.11ac_VHT80_Ch1l
0, 0,
Frequency %?/\7) 10 Log (B) Frequency IS;?N/O 10 Log (B)
MH B MH B
(MH2) MHz) CL:) (MHz) (M) (dB)
5210 76.134 18.820 5210 76.092 18.810
802.11ac_VHT80_Ch0 802.11ac_VHT80_Ch1
Frequenc 99% 6dB Frequenc 99% 6dB
(I?/IHZ) y BW BW (l?/le) y BW BW
(MHz) (MHz) (MHz) (MHz)
5775 76.032 74.16 5775 76.168 76.50
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802.11ax_HE20_ChO 802.11ax_HE20_Ch1
99% 99%
Fre(’(\q/IuHle;cy RU config BW 10 I(_dos) ®) Fr(e(’(\qAT_'le)lcy RU config BW 10 I(_(jog) ®
(MHz) (MHz)
5180 full 18.876 12.760 5180 full 18.900 12.760
5220 full 18.897 12.760 5220 full 18.889 12.760
5240 full 18.890 12.760 5240 full 18.866 12.760
802.11ax_HE20_ChO 802.11ax_HE20_Ch1
. 99% 6dB - 99% 6dB
'Em‘_lency RU config| BW BW remency RU config| BW BW
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5745 full 18.903 18.96 5745 full 18.904 19.01
5785 full 18.886 18.94 5785 full 18.882 18.99
5825 full 18.869 19.00 5825 full 18.883 18.91
802.11ax_HE40_ChO 802.11ax_HE40_Ch1
99% 99%
Fre(,?/lli'ez?cy RU config BW 10 I(_dog) ®) Frei'(\q/ll:_'ez?cy RU config BW 10 I(_dog) ®
(MHz) (MHz)
5190 full 37.667 15.760 5190 full 37.678 15.760
5230 full 37.637 15.760 5230 full 37.663 15.760
802.11ax_HE40_ChO 802.11ax_HE40_Ch1
- 99% 6dB - 99% 6dB
re(l‘\]/l‘:s)'cy RU config| BW BW re(&‘:_lez';cy RU config| BwW BW
(MHz) (MHz) (MHz) (MHz)
5755 full 37.642 37.79 5755 full 37.705 37.86
5795 full 37.619 37.57 5795 full 37.660 37.61
802.11ax_HES0_ChO 802.11ax_HES0_Ch1
99% 99%
Fre(&t;'ezr;cy RU config BW 10 I(_dos) ®) Fre(&l:*ezr)]cy RU config BW 10 I(';éj) ®
(MHz) (MHz)
5210 full 77.255 18.880 5210 full 77.218 18.880
802.11ax_HES0_ChO 802.11ax_HE80_Ch1
Fre enc 99% 6dB Fre enc 99% 6dB
EA‘L Y |Ruconfig| BW BW &‘L Y |Ruconfig| BW BW
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5775 full 77.235 76.71 5775 full 77.377 77.82
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26 dB Bandwidth & 6 dB Bandwidth
802.11a_Ch0 802.11a_Ch1
Freq. ZSSVB 10 Log (B) Freq. ZBGSVB 10 Log (B)
MH MH
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5180 18.18 12.600 5180 18.33 12.630
5220 18.42 12.650 5220 18.39 12.650
5240 18.23 12.610 5240 18.29 12.620
802.11a_Ch0 802.11a_Ch1
Freq. GB(:II\EI; 10 Log (B) Freq. ?3(;3 10 Log (B)
(MHz) (MH2) (dB) (MHz) (MH2) (dB)
5745 16.36 12.140 5745 16.33 12.130
5785 16.34 12.130 5785 16.30 12.120
5825 16.32 12.130 5825 16.36 12.140
802.11a_Ch0 802.11a_Ch1
Freq. Me:;l:]red Limit Freq. Me:;:red Limit
MH . MH MH ' MH
5240 5248.156303 <5250 5240 5248.173891 <5250
5745 5736.806830 >5725 5745 5736.799700 >5725
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802.11ac_VHT20_Cho0 802.11ac_VHT20_Ch1
Freq. ZSSVB 10 Log (B) Freq. ZBGSVB 10 Log (B)
MH MH
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5180 19.45 12.890 5180 19.24 12.840
5220 19.39 12.880 5220 19.30 12.860
5240 19.36 12.870 5240 19.33 12.860
802.11ac_VHT20_Cho0 802.11ac_VHT20_Ch1
Freq. GB(:II\EI; 10 Log (B) Freq. ?3(;3 10 Log (B)
(MHz) (MH2) (dB) (MHz) (MH2) (dB)
5745 16.63 12.210 5745 17.35 12.390
5785 17.21 12.360 5785 16.36 12.140
5825 17.19 12.350 5825 17.14 12.340
802.11ac_VHT20_Cho0 802.11ac_VHT20_Ch1
Freq. Me:;l:]red Limit Freq. Me:;:red Limit
MH . MH MH ' MH
5240 5248.746580 <5250 5240 5248.743577 <5250
5745 5736.197691 >5725 5745 5736.196166 >5725
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802.11ac_VHT40_Ch0 802.11ac_VHT40_Ch1
Freq. ZSSVB 10 Log (B) Freq. ZSSVB 10 Log (B)
(MHz) (MH2) (dB) (MHz) (MHz) (dB)
5190 38.90 15.900 5190 38.88 15.900
5230 38.98 15.910 5230 39.01 15.910
802.11ac_VHT40_Ch0 802.11ac_VHT40_Ch1
B B
Freq. GBC:N 10 Log (B) Freq. GB(:N 10 Log (B)
(MHz) (MH2) (dB) (MHz) (MHz) (dB)
5755 35.34 15.480 5755 35.50 15.500
5795 35.18 15.460 5795 35.75 15.530
802.11ac_VHT40_Ch0 802.11ac_VHT40_Ch1
Freq. Me:r.:t;red Limit Freq. Me:r.:t;red Limit
(MHz) (MH2) (MHz) (MHz) (MH2) (MHz)
5230 5248.018255 <5250 5230 5248.026215 <5250
5755 5736.963007 > 5725 5755 5736.993090 > 5725
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Freq. ZSSVB 10 Log (B) Freq. ZSSVB 10 Log (B)
(MHz) (MH2) (dB) (MHz) (MHz) (dB)
5210 86.54 19.370 5210 87.11 19.400
802.11ac_VHT80_Cho0 802.11ac_VHT80_Ch1
Freq. GB(:; 10 Log (B) Freq. ?des 10 Log (B)
(MHz) (MH2) (dB) (MHz) (MH2) (dB)
5775 74.59 18.730 5775 75.86 18.800
802.11ac_VHT80_Cho0 802.11ac_VHT80_Ch1
Freq. MeFa;:red Limit Freq. MeFa;:red Limit
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5210 5248.720470 <5250 5210 5248.124715 <5250
5775 5737.343011 > 5725 5775 5737.043140 > 5725
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802.11ax_HE20_Ch0 802.11ax_HE20_Chf
26dB 26dB
':W’:Iq' RU config sw | 1° ":g () ':W’:Iq RU config sw | 1° ":g (8)
(MHz) iy | @B (MHz) g | (@
5180 full 20.35 13.090 5180 full 19.90 12.990
5220 full 2037 13.090 5220 full 20.10 13.030
5240 full 20.19 13.050 5240 full 20.26 13.070
802.11ax_HE20_Ch0 802.11ax_HE20_Chf
6dB 6dB
(T\nr;‘:) RU config sw | '(‘:g)(B) (TVIr:I(;) RU config sw | '(‘:g)(B)
(MHz) (MHz)
5745 full 18.44 12.660 5745 full 17.70 12.480
5785 full 18.23 12,610 5785 full 1751 12,430
5825 full 18.31 12.630 5825 full 18.05 12.560
802.11ax_HE20_Ch0 802.11ax_HE20_Chf
Freq. Me:;l;red Limit Freq. Me:;l;red Limit
(MHz) (MH (MHz) (MHz) (MH (MHz)
5240 | 5249.427440 | <5250 5240 | 5249.422720 | <5250
5745 | 5735535394 | >5725 5745 | 5735558139 | >5725
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802.11ax_HE40_Ch0 802.11ax_HE40_Ch1
26dB 26dB
(';nrﬁ‘;') RU config Bw | '° '(':g)(B) (';nrﬁ;') RU config sw | ° '(':g)(B)
(MHz) (MHz)
5190 ful 3983 | 16000 5190 full 3943 | 15960
5230 ful 3968 | 15990 5230 full 3965 | 15980
802.11ax_HE40_Ch0 802.11ax_HE40_Ch1
6dB 6dB
(:nr:‘;') RU config Bw | '° '(':g)(B) (:nrﬁ‘;') RU config sw | '(':l’g)(B)
(MHz) (MHz)
5755 ful 3660 | 15630 5755 full 3670 | 15650
5795 ful 3662 | 15640 5795 full 36.63 | 15640
802.11ax_HE40_Ch0 802.11ax_HE40_Ch1
Freq. Me:;l;red Limit Freq. Me:;l;red Limit
(MHz) o (MHz) (MHz) e (MHz)
5230 | 5248.816461 | <5250 5230 | 5248797811 | <5250
5755 | 5736.169307 | >5725 5755 | 5736.144675 | >5725
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802.11ax_HE80_Ch0 802.11ax_HE80_Ch1
26dB 26dB
(';nrﬁcz') RU config Bw | 0 '(':g)(B) (FN'I'I?IZ) RU config sw | ° '(':g)(B)
(MHz) (MHz)
5210 ful 80.78 19.070 5210 full 80.88 19.080
802.11ax_HE80_Ch0 802.11ax_HE80_Ch1
6dB 6dB
('I:wr:;') RU config sw | ° '(':g)(B) ('I:wrﬁli') RU config sw | '(':g)(B)
(MHz) (MHz)
5775 ful 76.38 18.830 5775 full 77.43 18.890
802.11ax_HE80_Ch0 802.11ax_HE80_Ch1
Freq. Me:;l;red Limit Freq. Me:;t;red Limit
(MHz) (MH2) (MHz) (MHz) (MH2) (MHz)
5210 | 5249.010812 | <5250 5210 | 5248672691 | <5250
5775 | 5736512872 | >5725 5775 | 5736288768 | >5725
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Update:
Temperature: 21.2~21.5C Test date: May 27 ~ 28, 2024
Humidity: 59 ~63% RH Tested by: Marco Chan
Occupied Bandwidth(99%)
802.11a_Ch0 802.11a_Ch1
0 0,
Frequency Q:Vc 10 Log (B) Frequency QI:VC’ 10 Log (B)
(MHz) MHz) (dB) (MHz) MHz) (dB)
5260 16.343 12.130 5260 16.346 12.130
5300 16.342 12.130 5300 16.353 12.140
5320 16.347 12.130 5320 16.342 12.130
5500 16.350 12.140 5500 16.356 12.140
5580 16.336 12.130 5580 16.347 12.130
5700 16.352 12.140 5700 16.362 12.140
5720(U-NIl 2C) 13.187 11.200 5720(U-NIl 2C) 13.173 11.200
5720(U-NII 3) 3.187 5.030 5720(U-NII 3) 3.173 5.010
802.11n_HT20_Cho0 802.11n_HT20_Ch1
0, 0,
Frequency Q:Vc 10 Log (B) Frequency ngvC’ 10 Log (B)
(MHz) MHz) (dB) (MHz) MHz) (dB)
5260 17.514 12.430 5260 17.542 12.440
5300 17.507 12.430 5300 17.537 12.440
5320 17.504 12.430 5320 17.542 12.440
5500 17.530 12.440 5500 17.523 12.440
5580 17.514 12.430 5580 17.543 12.440
5700 17.516 12.430 5700 17.539 12.440
5720(U-NIl 2C) 13.756 11.380 5720(U-NII 2C) 13.775 11.390
5720(U-NII 3) 3.756 5.750 5720(U-NII 3) 3.775 5.770
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802.11n_HT40_Ch0 802.11n_HT40_Ch1
() 0,
Frequency ngvc 10 Log (B) Frequency ngvC' 10 Log (B)
(MHz) (MH2) (dB) (MHz) (MH2) (dB)
5270 36.029 15.570 5270 36.025 15.570
5310 36.049 15.570 5310 36.015 15.560
5510 36.035 15.570 5510 36.022 15.570
5550 36.040 15.570 5550 36.016 15.560
5670 36.004 15.560 5670 36.026 15.570
5710(U-NIl 2C) 33.008 15.190 5710(U-NIl 2C) 33.016 15.190
5710(U-NII 3) 3.008 4.780 5710(U-NII 3) 3.016 4.790
802.11ac_VHT80_Ch0 802.11ac_VHT80_Ch1
0, 0
Frequency 9B9V<; 10 Log (B) Frequency Q:Vc 10 Log (B)
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5290 75.797 18.800 5290 76.173 18.820
5530 76.053 18.810 5530 76.193 18.820
5610 76.135 18.820 5610 76.152 18.820
5690(U-NII 2C) 72.966 18.630 5690(U-NII 2C) 73.061 18.640
5690(U-NII 3) 2.966 4.720 5690(U-NII 3) 3.061 4.860
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802.11ax_HE20_Cho 802.11ax_HE20_Ch1
99% 99%
Frmtl'_fzr)'cy RUconfig| BW | ° '(':é’) B) F“::'n‘:_fz';"y RUconfig| BW | ° '(':g) (B)
(MHz) (MHz)
5260 ful | 18863 | 12760 5260 ful | 18883 | 12760
5300 ul | 18901 | 12760 5300 Ul | 18902 | 12770
5320 ful | 18886 | 12760 5320 ful | 18886 | 12760
5500 ful | 18886 | 12760 5500 ful | 18909 | 12770
5580 ful | 18888 | 12760 5580 ful | 18868 | 12760
5700 ful | 18882 | 12760 5700 ful | 18885 | 12760
5720UNI2C) | ful | 14441 | 11600 5720UNII2C) | ful | 14449 |  11.600
5720UNI3) | Ml | 4441 6.470 5720UNII3) | ful | 4449 6.480
802.11ax_HE40_Cho 802.11ax_HE40_Ch1
99% 99%
F"?;‘n‘;fz')'cy RUconfig| BW | '(':g) (B) F"m‘:_lez';cy RUconfig| BW | '(‘:g) (B)
(MHz2) (MHz)
5270 ful | 37503 | 15.750 5270 Ul | 37622 | 15750
5310 ful | 37674 | 15760 5310 Ul | 37716 | 15770
5510 ful | 37650 | 15.760 5510 Ul | 37624 | 15750
5550 ful | 37678 | 15.760 5550 Ul | 37621 | 15750
5670 ful | 37621 | 15750 5670 ful | 37638 | 15.760
5T10UNI2C) | ful | 33839 | 15290 5T10UNII2C) | ful | 33827 | 15.290
5T10UNI3) | ful | 3.839 5.840 5TI0UNI3) | ful | 3.827 5.830
802.11ax_HE80_Cho 802.11ax_HE80_Ch1
99% 99%
Fre(:'nﬁz';cy RUconfig| BW | ° '(':g) B) F"z:'n‘:_fz';w RUconfig| BW | ° '(':g) (B)
(MHz) (MHz)
5290 ful | 76932 | 18.860 5290 il | 77406 | 18.890
5530 ul | 77.142 | 18870 5530 Ul | 77331 | 18.880
5610 ful | 77406 | 18.890 5610 il | 77408 |  18.890
5690(UNI2C) | ful | 73571 | 18670 5690(UNII2C) | ful | 73627 | 18.670
5690(UNII3) | ful | 3.571 5,530 5690(UNIT3) | ful | 3.627 5.600
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26 dB Bandwidth
802.11a_Cho0 802.11a_Ch1
Freq. ZSSVB 10 Log (B) Freq. ZBGSVB 10 Log (B)
MH MH
(MHz) e G (MH2) g | (@8
5260 18.22 | 12.610 5260 18.24 | 12.610
5300 18.18 | 12.600 5300 18.15 | 12.590
5320 18.12 | 12.580 5320 18.40 | 12.650
5500 18.33 | 12.630 5500 1842 | 12.650
5580 18.36 | 12.640 5580 18.25 | 12.610
5700 18.32 | 12.630 5700 18.27 | 12.620
5720(U-NII 2C) 14.27 | 11.540 5720(U-NII 2C) 14.13 | 11.500
5720(U-NII 3) 4.27 6.300 5720(U-NII 3) 4.13 6.160
802.11n_HT20_Ch0 802.11n_HT20_Ch1
26dB 26dB
Freq. gSV 10 Log (B) Freq. BG\(:V 10 Log (B)
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5260 19.23 | 12.840 5260 19.10 | 12.810
5300 1917 | 12.830 5300 19.13 | 12.820
5320 19.38 | 12.870 5320 19.21 12.840
5500 19.33 | 12.860 5500 19.09 | 12.810
5580 19.35 | 12.870 5580 19.12 | 12.810
5700 19.37 | 12.870 5700 19.17 | 12.830
5720(U-NIl 2C) 1468 | 11.670 5720(U-NII 2C) 14.63 | 11.650
5720(U-NII 3) 4.68 6.700 5720(U-NII 3) 4.63 6.650
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802.11n_HT40_Ch0 802.11n_HT40_Ch1
Freq. ZSSVB 10 Log (B) Freq. ZBGSVB 10 Log (B)
(MHz) g | € (MHz) g | @
5270 39.21 15.930 5270 38.31 15.830
5310 39.03 15.910 5310 38.51 15.860
5510 39.15 15.930 5510 38.34 15.840
5550 39.20 15.930 5550 38.51 15.860
5670 39.01 15.910 5670 38.40 15.840
5710(U-NII 2C) 34.52 15.380 5710(U-NII 2C) 34.19 15.340
5710(U-NII 3) 4.52 6.560 5710(U-NII 3) 4.19 6.220
802.11ac_VHT80_Cho0 802.11ac_VHT80_Ch1
Freq. ZSSVB 10 Log (B) Freq. ZSSVB 10 Log (B)
(MHz) g | @ (MHz) g | @
5290 85.95 19.340 5290 86.95 19.390
5530 85.20 19.300 5530 87.55 19.420
5610 85.72 19.330 5610 86.13 19.350
BEOO(UNI2C) | 7833 | 18.940 560(UNI2C) | 7822 | 18.930
5690(U-NII 3) 8.33 9.210 5690(U-NII 3) 8.22 9.150
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802.11ax_HE20_Ch0 802.11ax_HE20_Ch1
26dB 26dB
F“;Irf_lq' RUconfig | BW |° ":é’ (B) F“;ilq RUconfig | BW | ":g (B)
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5260 full 2024 | 13.060 5260 full 2045 | 13.110
5300 full 2028 | 13.070 5300 full 2012 | 13.040
5320 full 2031 | 13.080 5320 full 2028 | 13.070
5500 full 2010 | 13.030 5500 full 2021 | 13.060
5580 full 2025 | 13.060 5580 full 2029 | 13.070
5700 full 2027 | 13.070 5700 full 2042 | 13.100
5720 5720
wazg| M 1506 | 1780 || | M 1525 | 11.830
5720 5720
uniy | 506 | 7050 || o | Wl 525 | 7.200
802.11ax_HE40_Ch0 802.11ax_HE40_Chf
26dB 26dB
(F“;f_l(l) RUconfig | BW |° '(':g) (B) (Fn;i;) RU config | BW |0 '(':é’) (B)
(MHz) (MHz)
5270 full 39.73 | 15.990 5270 full 39.46 | 15.960
5310 full 39.76 | 15.990 5310 full 3951 | 15970
5510 full 39.56 | 15.970 5510 full 3957 | 15970
5550 Al 39.45 | 15.960 5550 ful 39.51 | 15.970
5670 full 3951 | 15970 5670 full 39.68 | 15.990
5710 5710
unizg| M ues | 15420 || Lol 34.77 | 15410
5710 5710
oy | M 484 | 680 || | 477 | 6780
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802.11ax_HE80_Ch0 802.11ax_HE80_Chf
26dB 268
(':erf_:l) RU config | BW | t;’é’) (B) (F“;f_li) RU config | BW | '(';g) (B)
(MHz) (MHz)
5290 ul | 80.71 | 19.070 || 5200 ful | 80.87 | 19.080
5530 ful | 80.94 | 19.080 || 5530 ful | 81.08 | 19.090
5610 ful | 80.64 | 19.070 5610 ful | 81.09 | 19.090
5690 5690
unize)| | 7836 | te7ro || RS L | 7505 | 18750
5690 5690
oy | 53 | 729 || o | 505 | 7.030
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